



Complete Analytical Solution
ISO 14001 : 2015 & ISO 9001 : 2015 Certified

SHREE RAM TESTING LABORATORIES

ISO 14001 : 2015 & ISO 9001 : 2015 Approved Laboratory

Lab: A-2/103, Site-V, UPSIDC Industrial Area, Kasna, Greater Noida-201306

H.O. 223, 2nd Floor, Living Style Mall, Jasola, New Delhi-110025

Mob: 9953984801, 9717160780, 9999024801, E-mail: stl.noida@gmail.com

E-mail: info@shreeramlab.com, shreeramlab@yahoo.com, Website: www.shreeramlab.in

TEST REPORT

<p>Issued To : - Siddhi Rubber Udyog Noida Gautam Budha Nagar Plot No- C-127, Sector 10</p>	<p>Report No. Ms: 20588-03 Report Date : 25-05-23 Sample Recived : 19/05/23 Analysis Date: 19/5/23-25/5/23 Sampled by : Customer</p>
--	---

Sample Description: Polyproplyne Geo Textile Bag

Size- : Sn- 400 GSM

RESULT

Product Code No	SRU 400 GSM GEO BAG
Composition	100% Polyproplyne
Weight	450 Grams Per Bag
Staple Lenth Of Web	55-65Mm
Fibre Mix	76% -6Deneir, 35% -3 Deneir

END OF REPORT

TESTED BY

AUTHORIZED SIGNATORY

Note:- (1) The above results are related only to the test performed on the sample, Endorsement to product is neither inferred. (2) This report is not to be reproduced wholly or in part & can not be used as an evidence in the court of law & should not be used in a any advertising media without special permission in writing (3) Sample will be destroyed after 30 days from the date of reporting unless otherwise specified.

(4) Total liability of our lab is limited to the invoice amount (5) report refers to the sample drawn by shree ram testing Laboratories unless mentioned otherwise

SHREE RAM TESTING LABORATORIES
SHREE RAM TESTING LABORATORIES
SHREE RAM TESTING LABORATORIES
SHREE RAM TESTING LABORATORIES

SHREE RAM TESTING LABORATORIES
SHREE RAM TESTING LABORATORIES
SHREE RAM TESTING LABORATORIES
SHREE RAM TESTING LABORATORIES